
Rev:Part No:Page:E.C.O. No:

CUSTOMER SERVICE PHONE: 1-800-426-8562

2355-029 1 of 5 7029-9957

Pedestal
Installation Instructions

Scale 1 : 1

ACTIVE COMPONENTS®

A2

0 11/2
1/4 1/4

Tools Required

#2

A

A B

PN  62236502

1/8” DRILL

1

1

2

C

Wood Blocks
to Support Pedestal

Masking Tape

Bit Extension Electrical Tape

A1

2
1

(B)

M5 X 25mm Washer Head Screw



Rev:

Part No:

Page:

E.C.O
. N

o:

CUSTOMER SERVICE PHONE: 1
-800-426-8562

XA

409-904

3 of 3

7029-9957

Scale 1 : 10

1

1/2

1/4
1/4

4-1/2”
Re

v:

Pa
rt 

No
:

Pa
ge

:

E.C
.O

. N
o:

CU
ST

OM
ER

 SE
RV

IC
E P

HO
NE

: 1
-8

00
-4

26
-8

56
2

XA

40
9-

90
4

3 o
f 3

70
29

-9
95

7

Sc
al

e 1
 : 1

0

1
1/2

1/4
1/4

4-1
/2”

8 - 
45/

64”

6 - 
49/

64”

Pa
rt 

No
:

e:
4 o

f 4

70
29

-9
95

7

1/2”

1/8”
Drill

Scale 1 : 10

1

1/2

1/4
1/4

6 - 4
9/64”

8 - 4
5/64”

Locate template

Rev:Part No:Page:E.C.O. No:

CUSTOMER SERVICE PHONE: 1-800-426-8562

2355-029 2 of 5 7029-9957

Scale 1 : 1

0 11/2
1/4 1/4

4-1/2”

6 - 49/64”

8 - 45/64”

Part No:

Page:
4 of 4

7029-991/2”1/8”
Drill

2 Locate template

8 - 45/64”



Rev:Part No:Page:E.C.O. No:

CUSTOMER SERVICE PHONE: 1-800-426-8562

2355-029 3 of 5 7029-9957

D

A

1

2

4

C

3
DRAWER INSTALLATION

NOTE: Use template on Page 2 to 
locate holes of drawer (A).

Part No:

Page:
4 of 4

7029-991/2”1/8”
Drill

FOR TEMPLATE
REFER TO PAGE 2  

(F)

M5 X 25mm Washer Head Screw

F

1

2

1/8”



B

A

Rev:Part No:Page:E.C.O. No:

CUSTOMER SERVICE PHONE: 1-800-426-8562

2355-029 4 of 5 7029-9957

A

B

6

5

2

2

(B)

M5 X 25mm Washer Head Screw

(B)

M5 X 25mm Washer Head Screw

1

2



A2

1

2

C

C

D

A

1

2

C

C

A

Rev:Part No:Page:E.C.O. No:

CUSTOMER SERVICE PHONE: 1-800-426-8562

2355-029 5 of 5 7029-9957

8

7


